

# Test Report

Report No.: TS23070182



Verify authenticity

Applicant	MBA Polymers UK Ltd
Address	Sandy Lane Worksoop Nottinghamshire UK
Report Date	2023-07-12

**Hangzhou C&K Testing Technic Co., Ltd.**



Hangzhou C&K Testing Technic Co., Ltd

Add:1/F,No.4 Building, Huaye Hi-Tech Industrial Park, No.1180, Bin'an Road, Binjiang District, Hangzhou 310052, China  
Lab Add: 4/F No.3 and 1/F No.4 Building, Huaye Hi-Tech Industrial Park, No.1180, Bin'an Road, Binjiang District, Hangzhou 310052, China  
Hotline:4006-721-723 Tel:+86 571-8720 6535 Fax:+86 571-8990 0719 E-mail:test@cirs-group.com Website:www.cirs-ck.com

## Test Report

<b>Applicant</b>	MBA Polymers UK Ltd
<b>Address</b>	Sandy Lane Worksop Nottinghamshire UK
<b>Sample Name</b>	WEEE ABS 4125
<b>Type/ Model</b>	/
<b>Material/Colour</b>	/
<b>Other Info.</b>	/
The sample information included above and test component(s) are provided and confirmed by the applicant	
<b>Sample Received Date</b>	2023-07-05
<b>Test Period</b>	2023-07-05~ 2023-07-12
<b>Test Requirement</b>	To determine the following items in the submitted sample(s) according to the client's requirement.

Test Item(s)	Test Result(s)
Ozone Depleting Substances	See Test Result(s)

Prepared by: Candy Huang Reviewed by: Li Xuefeng Accredited Signatory by: Zhang Yangyang

Candy Huang Li Xuefeng Zhang Yangyang

Issue date: 2023-07-12

### Hangzhou C&K Testing Technic Co., Ltd

Add:1/F,No.4 Building, Huaye Hi-Tech Industrial Park, No.1180, Bin'an Road, Binjiang District, Hangzhou 310052, China  
 Lab Add: 4/F No.3 and 1/F No.4 Building, Huaye Hi-Tech Industrial Park, No.1180, Bin'an Road, Binjiang District, Hangzhou 310052, China  
 Hotline:4006-721-723 Tel:+86 571-8720 6535 Fax:+86 571-8990 0719 E-mail:test@cirs-group.com Website:www.cirs-ck.com

**Test Component(s):**

No.	Sample Serial No.	Test Component(s)	Type/Model	Material/Colour	Other Info.
001	TS23070182001	WEEE ABS 4125	/	/	/

**Photo(s):**



TS23070182001

STING  
&K  
PECT  
ESTIM  
ONLY  
\*

**Test Result(s):**

Test Method: Refer to US EPA 8260D:2018

Test Item(s)	CAS No.	Limit	MDL	Unit	Test Result(s):
					001
1,1,1-Trichloroethane	71-55-6	/	5	mg/kg	N.D.
1,2,2-trichloro-1,1-difluoroethane (HCFC-122)	354-21-2	/	5	mg/kg	N.D.
Carbon tetrachloride (CCl <sub>4</sub> )	56-23-5	/	5	mg/kg	N.D.
Bromochloromethane (Halon1011)	74-97-5	/	5	mg/kg	N.D.
BromotrifluoroMethane (Halon-1301)	75-63-8	/	5	mg/kg	N.D.
Bromomethane (CH <sub>3</sub> Br)	74-83-9	/	5	mg/kg	N.D.
Chloropentafluoroethane (CFC-115)	76-15-3	/	5	mg/kg	N.D.
Monochlorotrifluoromethane (CFC-13)	75-72-9	/	5	mg/kg	N.D.
Chlorodifluoromethane (HCFC-22)	75-45-6	/	5	mg/kg	N.D.
Fluorodichloromethane (HCFC-21)	75-43-4	/	5	mg/kg	N.D.
1,2-dichloro-1,1-difluoroethane (HCFC-132)	1649-08-7	/	5	mg/kg	N.D.
2-chloro-1,1,1,2-tetrafluoroethane (HCFC-124)	2837-89-0	/	5	mg/kg	N.D.
2,3-dichloro-1,1,1-trifluoropropane (HCFC-243)	338-75-0	/	5	mg/kg	N.D.
2,2-Dichloro-1,1,1-trifluoroethane (HCFC-123)	306-83-2	/	5	mg/kg	N.D.
1,1-Dichloro-1-fluoroethane (HCFC-141b)	1717-00-6	/	5	mg/kg	N.D.
Halon-2402 (Halon-2402)	124-73-2	/	5	mg/kg	N.D.
Halon-1211 (Halon-1211)	353-59-3	/	5	mg/kg	N.D.
CFC11 (CFC11)	75-69-4	/	5	mg/kg	N.D.
2,2,3-Tribromo-1,1,1-trifluoropropane	421-90-9	/	5	mg/kg	N.D.
1-Chloro-2,2,3,3-tetrafluoropropane (HCFC-244)	679-85-6	/	5	mg/kg	N.D.
1-chloro-1,1-difluoroethane (HCFC-142b)	75-68-3	/	5	mg/kg	N.D.
1,2-dichloro-1,1,2,2-tetrafluoroethane (CFC-114)	76-14-2	/	5	mg/kg	N.D.
1,1,1-Trichlorotrifluoroethane (CFC-113)	354-58-5	/	5	mg/kg	N.D.
3-Bromo-1,1,1-trifluoropropane	460-32-2	/	5	mg/kg	N.D.
1,2-Dibromo-3,3,3-trifluoropropane	431-21-0	/	5	mg/kg	N.D.
1,3,3-Trichloro-1,1-difluoropropane (HCFC-242)	460-63-9	/	5	mg/kg	N.D.
Dichlorodifluoromethane (CFC-12)	75-71-8	/	5	mg/kg	N.D.

Remarks:

1. MDL = Method Detection Limit; N.D. = Not detected (<MDL)

**Statement:**

- I This report is invalid without the signature of accredited signatory. Any alteration to this report is also invalid.
- II This report is invalid without the special seal of inspection & testing.
- III This report shall not be part copy without written approval of Hangzhou C&K Testing Technic Co., Ltd..
- IV Any commercial activity such as advertising or propaganda is not allowed without authorization of Hangzhou C&K Testing Technic Co., Ltd..
- V The test results shown in this report refer only to the sample submitted by applicant.
- VI Please respond to Hangzhou C&K Testing Technic Co., Ltd. within fifteen working days upon receipt of this report if there is any objection.
- VII Hangzhou C&K Testing Technic Co., Ltd. guarantee that we shall not disclose information such as the commercial information, technical documents or test report to any third party.
- VIII The applicant should undertake the legal responsibility that result from providing untruth information.
- IX This report is only for scientific research, teaching, internal quality control of enterprises, etc without the seal of China Metrology Accreditation.
- X The quantity of the sample does not meet the requirements of retest and arbitration, it shall be regarded as the customer waiving the right of retest and arbitration.

\*\*\*The end of report\*\*\*

